RESERVEDELSLISTE TD5B 1982 -1

Fabrikation: Andreas Petersen Hgjby ApS . Hollufgardsvej 1 . Hgjby, Fyn . 5260 Odense S . Danmark . Tif. 09 - 95 81 80 . Tetex 59960



Model TD 5B 1982
Pos Vare nr. / Part no. Qty Beskrivelse Description
1A 90000210 8 KNIVBLAD HBJIRE
1B 90000211 8 KNIVBLAD VENSTRE
2 90000094 1 KNIVROTOR YDER H@ZJRE
3 90000095 1 KNIVROTOR INDER H@ZJRE
4 90000092 1 KNIVROTOR INDER VENSTRE
5 90000093 1 KNIVROTOR YDER VENSTRE
6 90000006 4 SPLITBOLT 10X72
7 90103908 32 STALBOLT 3/8"UNFX3/4"
8 90100721 32 STALM@TRIK 3/8"UNF
10 90000010 2 KNIVR@ZR INDER
11 90000011 2 KNIVR@ZR YDER
12 90300212 1 KILREM 10X1030 KVA 0.5
15 90101267 1 WOODRUFKILE 4.9X7.5X19
16 90000020 1 INDGANGSAKSEL KPL.
17 BRUG 90000018
18 90000018 2 BRONZEB@SNING
19 BRUG 90000020
20 90104480 1 RORSPLIT 5X30
21 90104430 1 RORSPLIT 3X24
22 90000022 1 BRONZEB@SNING
25 90000025 1 KADE GVERST
26 9000026 1 KZADE NEDERSTE
30 BRUG 90000032
31 90000032 1 MELLEMSTE KADEHJUL KPL.
33 BRUG 90000032
34 90103899 2 STALBOLT 5/16"UNFX64
35 90102310 2 PLANSKIVE M8
36 90100720 1 M@TRIK 5/16"
40 90000040 2 BRONZEB@SNING
41 90100303 1 PINOLSKRUE 10X25
42 90000042 1 KADEHJUL
44 90101620 2 OLIETATNINGSRING
45 90000045 1 UDGANGSAKSEL
51 90000051 2 B@S
55 90000055 3 RING
56 90000007 3 SPLITBOLT 10X60
57 90000057 9 SPLIT
58 90000058 2 SPLITBOLT 10X42
59 90000948 1 JORDSPYD
60B 90000182 1 KZADEKASSE
61 90102136 1 RZRPROP 1/2"
64 90000064 1 DAEKSEL
67 90102195 2 LASESKIVE A6
70 90000070 1 SKARMSTIVER
73 90100601 1 VINGM@TRIK
76 90100602 1 LASESKIVE A8
78 90000078 1 KNIVSKARM VENSTRE
79 90000079 1 KNIVSKZARM HBJIRE
87 90100865 4 MASKINBOLT M8X75
88 90102198 4 LASESKIVE A8
89 90100662 4 MJTRIK M8
90 90102741 2 SATSKRUE M8X16
91 90102198 2 LASESKIVE A8
92 90100573 2 TOPM@TRIK M8
102 90102060 1 PASFEDER 4.72X5X50
103 | UDGAET
121 90000926 1 STYR
134 90000134 1 FJEDER
137 90101440 2 NITTE RUNDH.M8X35
145 90307352 2 SKUMHANDTAG




Model TD 5B 1982

Pos Vare nr. / Part no. Antal / {Beskrivelse Description
146 | 90000921 1 BRYSTPLADE
148 | 30000066 1 GASKABEL KPL.
153 | 90000153 1 BESKYTTELSESKOP
155 | 90102733 1 S/AETSKRUE M6X45
158 | 90101428 1 NITTE RUNDHOV.M6X50
159 | 90000159 1 TRYKFJEDER
160 | 90100572 2 TOPM@TRIK M6
161 90102195 2 LASESKIVE A6
165 | 90000165 1 STYRHOLDER
166 90000166 1 HANDHJUL
167 | 90102776 1 SAETSKRUE M10X45
168 | 90102199 1 LASESKIVE A10
169 | 90100663 1 STALM@TRIK M10
170 | 90100663 2 STALM@TRIK M10
171 | 90102946 2 STALBOLT M10X60
173 | 90102199 2 LASESKIVE A10
300 UDGAET
301 | 90000301 4 PLASTPROP F. UNDERLAG
302 | 90000302 1 STRAMMERULLEARM BAK
303 | 90000303 1 FJEDER F. ARM
304 | 90102311 1 PLANSKIVE M10
305 | 90102480 2 SEEGERING U10
306 | 90000306 1 STRAMMERULLE BAK
307 | 90000307 1 STRAMMERULLE BAK KPL.
308 | 90000308 1 MOTORREMSKIVE Z2-45-1-56
309 | 90100283 4 UNBRAKOPINOL 8.8
310 | 90000310 1 BAKREMSKIVE Z1-40M
311 | 90100270 2 PINOLSKRUE 6X6
312 | 90102744 1 SATSKRUE M8X8
313 | 90102199 3 SKIVE A10
314 | 90000314 1 STRAMMERULLE FREM
315 | 90000315 1 B@S
316 | 90000316 1 B@S
317 | 90102919 1 STALBOLT M8X60
318 | 90000318 1 REMSTYR
319 | 90000466 1 STRAMMMERULLEARM
320 | 90000320 1 B@S FOR STRAMMERULLE
321 | 90000321 1 RETURTRAEKFJERDER
322 BRUG ENKELT NR
323 | 90000323 1 PLASTIKPROP
324 | 90000324 1 B@SNING FOR PLASTPROP
325 | 90000325 1 PAKNINGSPLADE M. SKRABER
326 | 90000423 1 KOBLINGSGREB
327 | 90000423 1 KOBLINGSGREB
330 | 90101595 1 PAKDASE
331 | 90300200 1 KILREM 10X900 KVA.05
332 | 90000332 1 KILREMSKZARM
333 | 90102195 1 LASESKIVE A6
334 | 90102726 1 S/ETSKRUE M6X16
335 | 90102309 2 PLANSKIVE M6
336 | 90100661 1 STALGTRIK M6
337 UDGAET
339 [ 90000339 1 KABELHOLDER
340 | 90000340 1 PLASTPROP F. INDGANGSAKSEL
341 | 90101263 1 WOODRUFKILE 1/8X6X16MM
342 BRUG 90000343
343 | 90000343 1 PLASTGAFFEL KPL.
344 | 90102741 1 SATSKRUE M8X16
345 | 90102195 1 LASESKRIVE A6
346 | 90100661 1 STALM@TRIK M6




Model TD 5B 1982

Pos Vare nr. / Part no. Antal / {Beskrivelse Description
349 90102729 1 SAETSKRUE M6X20
350 90104250 2 STALBOLT 5/8"UNCX83
351 90102314 2 PLANSKIVE M16
352 90304200 2 ST@TTEHJUL
354 90102729 2 SAETSKRUE M6X20
355 | UDGAET
356 90102198 1 LASESKIVE
357 90000357 1 REMSKIVE Z-2-260-160
358 90102725 1 SAETSKRUE M6X40
359 90000359 1 PLASTIKFORLANGER
360 90000458 1 HJULBQJJLE
361 90100691 1 LASEM@TRIK M6
367 90000367 2 VINKEL F. KOBLINGSKABEL
369 90000415 1 KOBLINGSKABEL FREM
370 90000420 1 KOBLINGSKABEL BAK
400 | UDGAET
434 90102731 2 STALBOLT FLANGE M6X38
435 90000435 1 PLADE FOR KADEKASSE




